Parts & Service
Manual

1988 200-SERIES
B-CHASSIS

F2-09K401 220-4-spd
E2-13K501 222-5-spd
E2-17K501 227-5-spd




AN

NN Ty

~r

LIST OF ILLUSTRATIONS 1

TITLE FIGURE NUMBER PAGE
Section 3

4 & 5 Speed TranSMISSION .....cciiiiiiiiiiiiiiiie e ettt ettt raae e e e e ee s eeeeeae e e seeeeseeesessssansanns 3-1 2
Section 5

Front Axle and Steering (Mower Hanger) .........c.cciiii ittt 5-1 4
Section 6

Brake and CIUtCh LINKAGE .........ccooviiiiiiieieii et e a e e e e e e e aaaaaiaes 6-1 6
Section 7

FN 1ol 0T 41T o | G ) o 7-1 8
Section 8

Frame, Sheet Metal and COVEIS .......cooiiiiiiiiniiii ettt es et e e e e e e e e e eaeeeeens 8-1 10

Frame, Sheet Metal and COVEIS .......c.oiiiiie ettt aas 8-2 12
Section 9

Engine and Fuel and Exhaust SyStEMS ..........ooooviiiiiiiiiiciiccc e e 9-1 14
Section 11

ElECtrical SYSIOM ... ettt eeeee 11-1/2 16-18-20
Section 13

h

T T=To S T g T I (] = SOt 13-1 22
Section 14

CIULChES ANA PUIBYS ...uueiiiiiiii it e e e e e a e e e e e s e eeeeeeeseesaaannnns 14-1 24

e @ 01 71 L] o U U 14-2 26
Section 15

Seat anNd SUSPENSION ...oooiiiiiiiiiiiii et e e e et e e st e e aae e s s s e rreetb b e e aae b areeeeeaaeeaeeaeaeens 15-1 28

Decals, MISCEIIANEOUS ..........iiii e e 15-2 30



-SECTION 3 - TRANSMISSION

LUBRICANT
EP Lithium
grease, 30 oz.
(2 172 Ibs)

N3 UNIREX Special grease
between brgs. on input shaft,
between brgs. on output
shaft & cavity created

by casting & countershaft

No periodic req’'d
0327

= Wheel Horse

3 & 5-Speed Transmission



SECTION 3 - TRANSMISSION 3

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
3 & 5-SPEED TRANSMISSION

1 109920 Transmission - 5 - Speed Peerless Model 822 .............oooceivoieeeee e veeeeen 1
1 112470 Transmission - 4 - Speed Peerless Model 900 ...——......cceeiviiincoees e eeceeeeeee e, 1
2 108793 Bracket - Rear Axle - 5 - Speed Only ................. @ .............................................. 2
2 107970 Bracket - Rear Axle RH - 4 - Speed Only .............oooviiiiiiiieieeee oo 1
2 110295 Bracket - Rear Axle LH - 4 - Speed ONIY ........c.oooieiiiieeeeeeee e eeee e 1
4 900036 Carriage Bolt 5/16-T8 X 1 ...ooiiiiieii et e e et e 6
5 915112 ESIOK NUE B/16-18 ...t 7
6 108792 Torque Strap 5-Speed ONIY .......oiiiiii et 1
6 113904 Torque Strap 4-Speed ONlY .........oooiiiiiiiiiice e 1
7 926720 S.T. Bolt 5/16-18 x 3/4 - (1) Used 0N 4-SPeed ..........cvveeeeeeeseeeceeeeeeeeeeeeeeeeeenn 2
8 908025 BOIt S/16-18 X 2 1/2 ... 4
9 920008 WAESHETI 5/16 SAE ..ottt e, 8
10 915112 Eslok Nut 5/16-18 - (5) Used 0N 4-Speed ...........cccooviieeeiiiiieeeeee e veeeaaan, 4
11 108421 Axle Spacer LH 5-Speed ONlY ........oouiieeiiii e veeee e, 1
11 110201 Axle Spacer LH 3-Speed ONlY ........cccooiuiiiiiiiiiieee e, 1
12 108420 Axle Spacer RH 5-Speed ONlY .........ccccooiiiiiiiiiee oo eeeeeee e, 4
13 920082 Lockwasher 5/16 - (2) Used ON 4-Speed ..........ccccooviuieeieiieeeeeeee e riieea e, 4
14 108758 KNOD e e et U 1
15 109638 Shift RO ... e v 1
16 908040 Bolt 3/8-16 X 2 1/2 - 5-Speed ONIY ...ccouvieciiiiiiie e e ee et e e, 1
16 908038 Bolt 3/8-16 X 2 - 4-Speed ONlY ......oooiuiiiiiic et 1
17 915113 ESIOK NUE 3/8-16 ..ottt 1
18 114517 Shift Lever - Lower 5-Speed ONIY .......co.oooiiiiiiiiieeeee e 1
18 110192 Shift Lever - Lower 4-Speed ONnly ........oooiiiviiiiiiieee et 1
19 908153 Bolt 1/4-28 X 7/8 - 5-Speed ONIY ......ooviiiiiiiiiii e, 1
20 104869 Special Washer ... e 1
21 920081 LOCKWASREY 1/4 ..o e, 1
22 108396 Brake Stop Bar 5-Speed ONlY .......uueeiiiii e e 1
22 110163 Brake Stop Bar 4-Speed ONIY .......ooiiiiii et 1
23 926697 Swage Form Bolt 5.16-18 x 1 - (1) Used 0N 4-Speed ..........cccooveeeeeeeviiiieeeaeeeeenns 2
24 110798 Torque Strap RH 5-Speed ONlY .......ooovieiiiiiciiceeeee e 1
24 110190 Torque Strap RH 4-Speed ONly ... 1
25 110797 Torque Strap LH 5-Speed ONIY ....coceeviiiiiiii e 1
26 900037 Carriage Bolt 5/16-18 X 314 ..ot 3
27 110296 Torque Strap LH 4-Speed ONIY oo, 1
28 920081 Lockwasher 1/4 - 4-Speed ONlY .........ccceeiiiiiiieiieee e 1
29 926673 S.T. Swage Screw 1/4-20 x 3/4 - 4-Speed ONlY ..........cc.oooiiiieeeeeeiis e 1
30 920007 SAE Washer 1/4 - 4-Speed ONlY .........oooviiiiiiiieeeeeee e, 1

* Order Replacement Parts or Complete Assembly through manufacturer’s distribution system, using model/spec.
number shown.

WHEEL HORSE Part Number is listed for cross-reference purposes only; item is not available through WHEEL
HORSE.


Lozeman
Model nr. 900-030


SECTION 5 - FRONT AXLE AND STEERING

CHASIS LUBRICANT 12
Nr. 2 Multi-Purpose . 9 /
Lithium Grease

\ |
Service Interval 25 Hrs. @\\3/@?‘%{\“
X 15

0536

Figure 5-1 Front Axle and Steering (Mower Hanger)



SECTION 5 - FRONT AXLE AND STEERING 5

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
FRONT AXLE AND STEERING (MOWER HANGER)
1 106199 AXIE = FTONT ..o et e e e e e e e e e en 1
2 1030 Grease FIttiNG ....ooi i r e e e, 3
3 1481 Grease Fitting .........ooviiiiiii ettt e e 1
5 108910 Plate - Front AXIE ...t 1
6 113818 Front Spindle ASSy RH ... e vt aa e 1
7 113819 Front Spindle AsSY LH .......c..ooiiiiiiee e 1
9 109733 SUPPOI e ettt e ettt e et e e e e 1
10 6397 BUSIING ..o e, 1
11 915663 E.S.NUEB/B-T6 ...t 2
12 908034 BOM 3/8-16 X 1 ..ottt e r e ea e 2
13 112698 Lower Steering Shaft ASSY ........oociiiiiiii e 1
14 5210 Shim Washer 015 ... e X
15 1278 Shim WASHEr .050 .......c.oiiiiiiiieeiie et e e e e e eee e X
16 932035 Cotter PiN 3/168 X 1 1/4 ..ottt reee e 1
17 1773 Bl JOINT ASSY ettt 1
19 915002 ESIOK NUE B/8-24 ...t 4
20 111361 SUPPOIt - FrONt AXIE ....o.veiiiecicce et 1
21 114949 Front HANGer (MOWET) .....cooiiiiieii e 1
22 104822 Retaining RiNG 3/4 ... e 3
23 106311 Upper Steering Shaft ASSY ........ooeii i 1
24 909848 Cup Pt Set SCrew 1/4-20 X 1/4 ..o er et 1
25 1085 Shaft COllAr ... et e e aeeas 1
26 109189 BUSKNING et 1
27 106055 Steering Wheel 222-5, 220-4 ...........coooiiiiiiiiiii et 1
102715 Steering Wheel 227-5 ... ... e 1
29 933221 SPIFO PN 174 X 2 ..o e 1
30 113444 COllar e e e e e 1
31 109262 Special Washer ........cccovveeeiiiiieeccie et a e st ———————— X
32 7896 BOWEA WASKEI ... 1
39 108230 TiE ROA e e e 1
42 5943 SPACET ...ttt e et e e et e e e e e e e aaeeraa 2
43 932017 COtter Pin 1/8 X 1 ..ottt 2
44 920242 SPECial WASKET ..o e 2
45 112477 ROG et 1
46 101851 g o] « P SRR 1
47 933156 Roll Pin .., e e e b e 1
48 908035 BOIES/B-16 X 1 1/4 Lot 2
49 109779 JAM NUE 3/8-16 .ot 3
50 1278 WaASNET . e 2
53 111646 GFP RING e et e e e 1
54 106950 BUSRING .t e 1
55 920219 SPECial WASHEI ... 1
56 108226 RING e e 1



SECTION 6 - BRAKE AND CLUTCH LINKAGE
ADJUSTMENT
2 3/4 in., welded washer 4 36\
ADJUSTMENT PHOTOS, SECTION 18 . <iiing side of nut i ‘S
17 y
45 136
Ny
47
42
@‘/W‘/ﬂ
f@ 0
El
M
€ Q‘g‘@/
ADJUSTMENT

Release clutch (Depress
Pedal), adjust 1/18 in. from belt

Y

v
1 B s & /
\ / : 22\ %§$§16
&

<
e

Y

—a

+—Adjust for smooth clutch

ADJUSTMENT

1/8 in. gap from belt

3/8 in. gap from belit

" Wheel Horse

Figure 6-1 Brake and Clutch Linkage



SECTION 6 - BRAKE AND CLUTCH LINKAGE 7

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
BRAKE AND CLUTCH LINKAGE

1 108602 Pedal - Brake ........cocoiiiiiiieiii et a e e e e eene 1
2 110621 Pedal - CIULCR ..o e et e et e e e e e 1
3 920260 SPECIal WASHET ...ttt e e e e e e e e b b e e s 2
4 108279 Shaft - Pedal .......coovrimiiiiiiii e e 1
5 106585 BIOCK PIvOL ... e e r e 6
6 900041 Carriage Bolt 5/16-18 X 1 3/4 ... e 4
7 920215 SPECIal WASHET ... e 2
8 108797 Brake Rod 5-Speed ONIY ...t 1
8 110637 Brake ROd 4-Speed ONlY ......uveeiiiiiiiriiieie et e et e r e e e e e eeee s e 1
9 920008 WaASHEE 5716 ... ettt e s 1
11 103628 L] o 1] o IR TP PO PPTPPEPUPPPPPN 1
12 106304 Lo 1 =T g 4 o o PP PPOPPPTRPRRNt 1
13 106203 Spacer - IAIEr AFM ..ot e et e e e etenaaeea e as 1
14 915112 ESIOK NUE 5/168-18 ... e e e e e 5
15 102809 Flange LOCKNUL 3/B-16 .....cccovviiuiiiiiiieiiie e e e e 2
16 6533 CIULCH SPIING ettt e e e e e e e e e e e e aase e e e 1
17 8205 UV 1AIEE PUIIEY ...ttt e e e e e 1
18 103408 Belt Guide - Flat Idler ... e 1
19 108923 ROG . e e e e e n e aaaaaeaaaens 1
20 908039 BOIE 3/B-16 X 2 1/4 ..ottt r e e e s ane e eean 1
21 920008 Washer 5/16 SAE .................. R 4
22 106202 RO - CIULCR oo e et e e e e reeeeas 1
23 920249 SPECIAl WASNEI ...t e e et 1
24 932016 Cotter Pin 1/8 X B/4 ... ettt et e e e e eeaaas 3
25 932025 Cotter Pin 5/32 X 1 ..o e e e eenaa 2
26 104525 SPACEr = FIAt IAIET ...... i r e e e tve s ee e e e s e e aan s 1
27 900066 Carriage Bolt 3/8-16 X 1 3/4 ..o 1
28 102809 Flange LOCKNUL 3/8-16 .....cooenniiiiiiiiei et e e e 1
29 108511 Belt GUIdE - "V IAIEE .o e 1
31 9475 Spacer - CIULCHh Bar ......ooooiiiii e s 1
32 Mwss21 Flat Idler PUIIEY .........ooovieiii ettt e e e e e e e e e e ee e eeas 1
33 106382 Bar - CIULCN oot e et e e e e e r e bbb s e r e e e e e e e e reeaaaeas 1
34 900064 Carriage Bolt 3/8-16 X 1 1/4 oot e 1
35 915113 ESIOK NUL B/8-16 ....cooeii ettt ee e s et e e e e e e ae e rrne e e aeaeaeeaeeesaeas 1
36 920038 Washer 5/16 U.S. ...t 2
37 920039 WaASHhEr /8 L. S, ettt e e e e e e nerraaenaasnannnns 3
38 106300 Parking Brake LEVET .......c.oooiiicerie et 1
39 101765 Flange BUSHING ....ocooiiiiiiiiiii e 1
40 102025 Spacer - Parking Brake .........ooovvieiiiiiiiiiie et 1
41 102809 Flange LOCKNUL 3/8-16 .......cooiiiiiiii e ccrcie e 1
42 6820 [T o TN OTOUPP TP 1
43 908038 BOM 3/8-16 X 2 .eeeiiiiiiiieeeee et reect et e e e e e eae e e s e s e e e e e e e r e e e e e e e e e e e e s 1
44 920009 WaASHhEr B/8 SAE ......cooiiiiii et e e et n 2
45 107788 S o] 1] o TR P 1
46 2844 SPECIAl WASHET ...t 1
47 6739 B I8 ] T o PP TOURPRPPPPPTN: 1
48 7602 S 1 T R T 1
49 932008 Cotter PiN 3/32 X 3/4 ...t s 2
50 920155 Internal Tooth LOCKWASSET 5/16 .........ouuviiiiiiiiiiiieeeieiiie et eeeeeeeenen e 1



SECTION 7 - ATTACHMENT LIFT

0722

Figure 7-1 Attachment Lift



SECTION 7 - ATTACHMENT LIFT 9

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
ATTACHMENT LIFT

1 109170 LIfl LBV e e e e et e et e e e e eeeaeee s 1
2 6542 L€ LT o U TR TRR PR 1
3 105316 S ToTo [ O o ST TTOURURORTTURPTRORRO 1
4 933148 SPIr0l PiN 178 X 1/2 ..o et 1
5 8130 SPrNG RELAINGT ... et e e e 1
6 3624 SPIING i e e e e et e e e e e e e e e eraranenes 1
7 109177 BFRACKEL ... et e e e e e eeeanean 1
8 908017 BOIt 5/16-18 X B/4 ..o 2
9 915112 ESIOK NUE B/168-18 ... et e e e e e e e en e 6
10 104822 Retaining RiNG ......oooeeiiie e e 1
11 900062 Carriage Bolt 3/8-16 X 3/4 ..........oiiiiiiieeeiit ettt 2
12 915113 ESIOK NULE B/8-16 ...ttt e e e eeaee s 2
13 109336 Lift BOQ .ot teeee e e e e aeenan 1
14 920011 WaASHET 1/2 SAE ...t 3
15 932017 Cotter Pin 1/8 X 1 .. e 3
16 109333 Lift SNAft ..o e e e 1
17 106288 O] F- 124 o RO ORRUTUTRRTROR 2
18 920039 WaSsher 3/8 U.S. ... e e 2
19 900036 Carriage Bolt 5/16-18 X 5/8 ....couieeeiiiie et 4



10

SECTION 8 - FRAME, SHEET METAL AND COVERS

0881

Figure 8-1 Frame, Sheet Metal and Covers



SECTION 8 - FRAME, SHEET METAL AND COVERS 11

PART
ITEM NUMBER DESCRIPTION ‘ Quantity
Figure 8-1
FRAME, SHEET METAL AND COVERS
1 113458 i (oo o I PP TPPRR 1
2 106825 Hood Latch Assy (109236 Handle 109237 Latch) ........ccocovvvmeeeeeeiiiiiiiee e, 2
3 923785 Pop Rivet - 1/8 Dia. X .294 .......ooiii e s 4
4 112472 CONSO0IE 252-H ........outiieiiiiiiieeiieeeee ettt e e e e e e e e e reeeeeeaasaaaaan 1
112704 CONSO0IE 257-H ..o e e e e raaaaraaaaaaa 1
5 926694 S.T.BOIB/1B-18 X 5/8 ..ottt e e e e aeee e e e e s e eeanea s 3
6 105797 B = = 1T o IO RO U OO TR 2
7 108458 RO = PIVOL ..ottt et e e e e e ettt e e e e e e e e aaaaaeas 1
8 108243 ROd - PIivOt STOP ..t et 1
9 5466 SPEEA NUL ... e e e 2
10 112695 Bracket - HOOA PIVOL ..o ettt e et e e e e te e e e reeneas 1
11 900038 Carriage Bolt 5/16-18 X 1 ..o ettt e e e eraee e e e aeees 2
12 915112 ESIOK NUE B/168-18 ... e e e e e e e e e e e e et e e e aeee s 2
13 915661 E.S. NUL 1/4-20 ..ottt e e e e e e e e e e e e e e e e e raeesaaaeees 4
14 920007 WASQHEE 1/4 SAE ...ttt e r e ettt e s e e e e eee e e s s teeeseveeanaaaaeenes 4
15 109146 Bracket - Grille Pivot LH ...ttt 1
16 900015 Carriage Bolt 1/4-20 X 3/4 ... et 3
16 900016 Carriage Bolt 1/4-20 X 1 ...ceiiiiiiieeeeeee e 1
17 109145 Bracket - Grille Pivot RH ..ottt e e e e eve e e e e eeas 1
19 923784 Pop Rivet - 1/8 Dia X .232 ...ooeieiiiiii e ettt e e e e e e e e 4
20 112506 Braket 257-H ..ot a ettt 1
21 920150 Internal Tooth Lockwasher 257-H ..o e 4
22 9107622 Screw Nr. 6-32 X 3/8 BIACK 257-H ......coouniiiiieiiiiiie ettt e e 4
23 915960 A T N < T - U PRRTTR 4



12

SECTION 8 - FRAME, SHEET METAL AND COVERS

0882

Figure 8-2 Frame, Sheet Metal and Covers




SECTION 8 - FRAME, SHEET METAL AND COVERS 13

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-2
FRAME, SHEET METAL AND COVERS
1 113871 P o et 1
2 900037 Carriage Bolt 5/168-18 X B/4 ....ocvveeiiiiiiiee e 7
3 915662 EIaStiC NUL 5/16-18 ..ooeeiiii ettt e e e e e 7
4 110516 FOOIESt RH ..ottt ee e e e e e e e e e e e aaa e 1
5 110515 FOOMrESt LH oo e e et e e e e e e e e e e e e 1
6 915662 E.S. NULBIIB-18 oo e ee e e e raee e 7
7 900037 Carriage Bolt 5/16-18 X 3/4 ....ooooiiinie et 8
8 518211 RUDDEI BUMPET ..ottt ettt 2
9 112703 HICh - DIaWDar ...t 1
10 915662 E.S. NUE B/TB-18 ..ot eae e 6
11 900037 Carriage Bolt 5/168-18 X 3/4 ....oo it 1
12 112748 SUPPOI = SEAL ...ttt et ——— 1
13 900036 Carriage Bolt 5/16-18 X 5/8 .....ccoriiiiiiiiiii it 4
15 110180 Footrest Pad 220-4, 222-5 ...t e e e 2
114842 Footrest Rubber Pad RH 227-5 ... ..o et 1
114841 Footrest Rubber Pad LH 227-5 ...t 1
16 114691 HOOASTAN ..o e e e e e e 1
17 926694 S.T.SCrew 5/16-18 X 5/8 ..o 4
18 113368 HOOASIANA PIALE ..o ettt e e e e e e aaaans 1
19 107069 SPEEA NUL 1/4-20 oo e, 4
26 108547 REFIECLON = REAT ..uueeeeiiii e ettt ettt e e e e e e e e e e e ranaa 2
28 109193 Pop Rivet 3/16 x .570 Aluminium (Production) .................cc.ooiiiiiiiiieeeee e 4
910808 Screw = 10-32 X 5/8 (OPHONAI) ceeeevvvviieeii e 4
29 920079 Lockwasher = 10 (OPHONAL) .....c..vvuiiiiiiiiiiiee e 4
30 915551 NUt = 10-32 (OPHIONAI) ...eoiiiiiiieiee e e 4
31 2844 SPECIAI WASKET .....eeiiiiiiiiieiiiiee et e e e 2
32 908017 BOIt 5/168-18 X 3/4 ..o e e ettt 3
33 114288 SEAL PlALE ... ettt 1
35 915111 JAM NULE 174-20 oottt e e e et e e aaanans 4
36 920007 WAEASNET 1/4 SAE ..o ettt eee et e e aeenas 4
37 910837 Pan HD. SCrew 1/4-20 X 5/8 ......cooeiiiiiiieeeeeeee e e e e 8
38 112471 =T 3 T L TR 1
40 908016 BOI 5/16-18 X 5/8 ... e e e s e e it e ees 2
41 920008 WAShEr 5/16 SAE ...t e e e 5
42 113027 Front FENAer PIAte ........oooviniiiiii ettt 1
43 110511 FENAEI BIraCKE! ....ceeieeeeeeee ettt e e e ener e e 1
44 926671 S.T.BOI 174-20 X /2 oot 1
46 920081 LOCKWEASREr 1/4 et e e et e e e e 4
47 111739 SWICH BIaCKE! .....ooeniiiiiiiiiie et ettt e ettt e et e e e aaenaa s 1
48 900038 Carriage Bolt 5/16-18 X 1 .....oiiiiiiiiiiieiei e e 1



14

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

% Wheel Horse

0995

Figure 9-1 Engine, Fuel & Exhaust Systems




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 15
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ENGINE, FUEL &£ EXHAUST SYSTEMS
1 114135 Engine - 9 HP - Kawasaki, model FC-290 V ..........ooviiiiiiiiiiiiee e X
114126 Engine - 12.5 HP - Kawasaki Model FB460 V ...........cccoooviiiiiiiie e, X
113487 Engine - 17 HP - Kawasaki Model FC540 V ..........ccccciiiiiiiiiii e X
2 910792 SCreW = 10-24 X 1/2 oo e et b eaeee e 2
3 110684 Choke/Throttle CONTrol ...........oeviiiiiiieiiiiiice e e e e 1
4 915740 NUE = 10-24 L. e e e e e e e e e e e e e 2
5 108917 g o o T SO RSSO S X
6 113867 GasOliNg GAUGE CaAP ....uceiririiiiicirierr s e e e a e e e aee e an 1
7 108898 HOSE ClamP ..o et e e et e e e e e e e e e e s e eee s 2
8 104048 FUBL VAIVE ..ottt et erae s 1
9 104047 BUSNING ..o F PP PURRT PP 1
10 114572 Fuel HOSe 54 iN. (137.2 CM) .uvuniiiiiiiiiiieeeeeece et e e e e e e e e e ee s 1
11 114622 FUBL TANK ...ttt e e e e e et e ettt e s e eeeaaeeeeeeeeeeananannnn 1
12  KW10256 Muffler 220-4 (FC-290 V) ......ccceveevvieveeiiiiiens £eeeeeaeenrrreeeanrebarereretreeetaeeeeensaanaa—naan 1
KW10255 Muffler 222-5 (Kawasaki = 49069-2180-9Y) .......covvviiriiiriiiiiiieiieeeee e 1
13 KW10691 Special Bolt 222-5 (Kawasaki = 92002-2521) ........................................................ 2
14 KW10033 Bolt 8 x 12 222-5 (Kawasaki = 130G0812) .........cvveviiriiiiiiireieie i recee e 1
15 Kw10289 Gasket 222-5 (Kawasaki = 11009-2527) .......cccccoiiiimmmmiiriiiieiiirieeeeeeeis e e eessssneiesiens 1
16 112475 MUFFIEE 227-5 ..t r et e aaaaaeraeaaaeas 1
17 920082 Lockwasher 5/16 257-H .......cccoiiiiiiic e 2
18 112190 NUE M BXT.25 257-H ....ovvviieiieeeeeecee ettt ettt nanaenas 2
19 113114 BOolt MBX1.25 X 15 257-H ..ot e 2
20 KW10250 Gasket 257-H (Kawasaki = 11009-2515A) ......coorriiiiiiiiiiiiee e 1
21 KW10035 Bolt 8x45 (Kawasaki = 130G0845) ........c.ovueiiiimiiieiiiiiiee e e e ee e 4



16 SECTION 11 - ELECTRICAL SYSTEM

G
AN
21
33/5}18
e J \
i
rd PTO CLUTCH
~
%M

— / %/28
<oy /\

ENGINE A
.’//
72

16

= Wheel Horse

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 17
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM
1 104962 Battery - 24 amp NOUT .......ooiiiiiiie et 1
2 112963 WIrNG HArMeSss 220-4 .........oooiiiiiiei et e e ee e eeee e e e e et 1
112964 WIrNG Harness 222-5 ..........cccooiioiiiiiei e et 1
112709 WIrNg Harness 227-5 .........occooiiiiiie e 1
3 106948 Battery TraY ..o e 1
4 109547 HOOK e e e e e e 2
5 113010 Battery Angle ........... PR 1
6 111076 Wire (147 Battery 10 Ground) .......ccueeiiiiiie e et e 1
7 111077 Wire (23"’ Solenoid t0 Batery) ..........ccceevuiiiiiiiiiecccecie e 1
8 114720 Drain TUDE ..o e 1
9 908003 BOMI 1/4-20 X 314 ... r—— 2
10 920007 Washer 174 SAE ... et 6
11 915111 NUL 174220 1o 7
12 920081 LOCKWASNET 1/4 ...ttt e e e e 1
14 111739 Brake SWItCh Bracket ...........ccoociiiiiiiiii e, 1
15 110853 Hourmeter (Includes 108768 clamp,
915538 Nr. 10-24 Nut & 920120 Ext. Tooth Lockwasher) ...........c.c.cooveeevivcveneeenn.. 1
18 114240 SEat SWILCN L. .o 1
22 111215 Ignition Switch (includes items 31 & 32) .....uuiiiiiieieieeeee e eeeeee e, 1
23 111220 IgNItIoN Key (St Of 2) ..oiiii i e 1
111214 Padded Ignition Key (Set 0f 2) ........ccocveeieiii e 1
24 102138 Light Switch (includes items 33 & 34) ......ccvviiiiiii e, 1
25 920262 SPECIAI WASRET .....eoiiiiiiiii e e e 1
26 920259 SPECial WaSHET ....oooeiiiii e 1
27 100571 CaDIE TI ... e 1
28 1095583 Battery Terminal COVEN ...... oo 2
31 101884 SWItCN NUL L.t e e et e e e e e eeeeaa 1
32 920160 Internal TOOth LOCKWASREr ........cciiiieiii e 1
38 920122 External Tooth LOCKWAShEr 1/4 ...........ccoiiiiiiieiiiie e, 1
39 915234 HeX Jam NUE 1/4-20 ..o, 1
1 105302 5-Terminal Connector (part of ItEM 2) .........ccuvieiiiii e 1
43 109355 15 @MP ATO FUSE ...ttt ettt e e e e eeee e eeee s 1
109102 25 @MP ATO FUSE ..ottt e e e e et e e e eeeae e 1
46 111498 Connector Body (part of itemM 2) .........oioiee e 2
47 109357 2-Terminal Connector (part of IteMS 2) .........cociiiieiiiiiiiiee e 1
49 113133 FUSE HOIABY ...t ettt e e e aes 2



18 SECTION 11 - ELECTRICAL SYSTEM

%= Wheel Horse

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 19

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM (CONT’D)
50 109494 BEZEBI RH ... et 1
51 109495 BOzZEl LH ..o ettt 1
52 102881 HEadlight .......oeo et 2
53 108130 GroUNG W@ ...t ettt et e e e e eeeeeeeseeeeesne s 1
54 920155 Internal Tooth LOCK WaSher 5/16 .........ccccoueoueiiiieicciiie e 2
55 915112 NUL B/TB-T8 .ottt e eee et eeseeeese e eee e e 1
56 109459 LOCK et e e 2
57 926671 ST BO ottt et eee e 2
58 8830 1 1]« OO S U 1
59 3023 ClP /16 ettt e e s X
519337 ClP 178 ettt et X
60 910478 SCIEW = 4-40 X 1 1/4 ..ottt 2
61 111332 Parking Brake & Clutch Pedal SWItCh .............ccooiiiiiiieeee e, 2
62 915732 E.S. Hex Nut = 4-40 ................... F ettt e e e e e et e eeer e e e e e e enssnas s as 2
67 59221-2099 Connector Body (part of if8M 2) .........ccoiveeeeeiiececc e, 1
69 110741 Voltmeter (Includes 109650 Clamp & 5924 = 10-32 NUb) .......cooeveeeeerireeeerennn. 1
70 KW-10083 Voltage Regulator (Kawasaki = 21066-2004), 220-4, 222-5 ..........ccoeeeecvevereeenasn., 1
KW-10253 Voltage Regulator (Kawasaki = 21066-2056) 227-5 .........cccovevveeeeeeeeeeeeeresienaenns 1
71 960155 WRIZIOCK BOIt 1/4-20 X 1/2 ...c.oviiiiiiiieesee ettt e eae e ee e 2
72 920263 SWILCN SPACET ....eeiieiieii ettt ettt vee e e eae e 1
73 112419 SPeCial HEX NUL .......coiiiiiie e e e e e e e e e e 1
74 105490 ClAMD oottt et e e e e 1
75 112364 Fuse Holder MOUNtING ClP ...ccoeeiiiiieiiciceee et e v e e e e 1
76 112362 3 Contact Lock Type Connector (Part 0f 2) ..........c.c.coeveeomeeeiieeeeeeeee e e, 1
85 113118 9-Terminal CONNECIOL .........ccciiiieieii ettt e e e te e e 1
87 113463 GOUNA W 7 17277 ..ottt e et e e e e eaeaans 1



SECTION 11 - ELECTRICAL SYSTEM

4y

SEE WIRING DIAGRAM
FOR TEST SWITCH WIRING

S " @g g@

1182

Figure 11-2 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 21

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-2
ELECTRICAL SYSTEM - 227-5

1 111390 P.C Board (INCIUdES IEM 2) ......ccceviiieciii et ee e 1
2 111331 INAICALOr LIGNTS ..o e e e e ree e 4
3 111343 Lens and BUSHING ......ooociiiiiiie e et e et ee e e e 4
4 111353 TOGGIE SWILCH ..ot 1
5 113139 Indicator Lights Wiring Harness .......cccceeioiiiiiiiiii e 1
8 112506 BraCKET ..o et a e 1
12 920150 External Tooth LOCKWAShEr = 6 ........cceeeiiiiiriiiiiiiiece oo e, 4
13 910762 Pan Hd Cross Recess Machine Screw = 6-32 X 3/8 ..........ccccoveveveeeioesieeeeeeneeennn, 4
14 915960 Hex Machine NUt = 6-32 ...t e e 4
15 111374 Molex Connector (Part of iteM 5) .........cccviiiiiiiiii e 1
18 111485 Terminal (Part of ite@M 5) .....oveiiii e 2
21 111359 HEX NUL et e e e e e e e 1
22 111360 Locking RING WaSSET .......ccciiiiiiiee ettt een e 1
23 111767 LOCKWASHIET ...ttt ettt e et eee e e e eeeeea e 1
24 113119 9-Circuit ReCeptable ..........ooo vt 1
25 113123 SOCKEL ... e e 9
26 113164 NO. 6 RiNG TOrMINAL ....coeiiiiiii et e e e eeee e 1



22 SECTION 13 - WHEELS AND TIRES

Texaco code 1976
Light or equivalent,

on axles
LUBRICANT
ALL TIRES 2 Multi-purpose lithium grease,
12 P.S.I. service at 25 hr. intervals

% Wheel Horse

ANTI-RUST COMPOUND

ILI

1324

Figure 13-1 Wheels and Tires




SECTION 13 - WHEELS AND TIRES 23

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 13-1
WHEELS AND TIRES
1 104636 B RING ottt e st e e e e te e e et e e ereaaeas 2
2 109262 Special Washer - HUDCAP ..........eeiuiiiuiiiiccc et e 6
3 5210 Shim Washer .015 ... ettt et ee s X
4 1278 Shim WaSher .050 ..........ccoiiviiiiiieiieece et e e e e e X
6 932026 COtter PiN 5/32 X 1 1/4 ...ooneeiie ittt e e, 2
7 109261 HUD €D .o et 4
8 113395 Assy - Wheel & Tire Front 4-Speed ONlY .........oooviveeeeeeeeee oo eeeeeeeeeeens e 2
110706 Assy - Wheel & Tire Front 5-Speed ONlY ...........coccivvmieeeeeeeeeeeeeeeeee e eeen e, 2
9 113394 Front Wheel 4-Speed ONIY ........cocviiiiiiiiieecee e ee e e e 1
110907 Front Wheel 5-Speed ONly .............ccooeiiiiiiiiicietecee e 1
10 8188 Front Tire 13 x 5.00-6 - 4-Speed ONY ........cc.ooviuiiiiiieeeeeee e e e, 1
104307 Front Tire 13 x 6.50-6 - 5-Speed ONIY ..........cceeeuiiiitieeeceeeeeeeee e eeeee e e en e 1
11 100043 Front Tube - Service Only - 4-Speed ONIY ........ccccovvmeeeeeeeeiee e ee v e, 1
101779 Front Tube - Service Only - 5-Speed ONly .............cceeeemeiieeeeeeeeeeeeeeeeeeeeeeeeeeea 1
12 110709 Assy - Wheel & Tire - Rear 4-Speed Only - 220-4 ...............coooueeueeeeeeeees e e, 2
110710 Assy - Wheel & Tire - Rear 5-Speed Only - 222-5 ................cccooovemveeee e, 2
111741 Assy - Wheel & Tire - Rear - 5-Speed Only - 227-5 ........cccooomveeeeeeeeeeeeeeeeeeeeereans 1
13 110711 Rear Wheel 4-Speed Only 220-4, 222-5 ...........c..ccoecuiieicei oo 1
110817 Rear Wheel 5-Speed Only 227-5 .........ccoceeiiiiiiieiiie oo v e s e e e, 1
14 8191 Rear Tire 18 x 8.50-8 - 4-Speed Only 220-4 .............coovviiiveeeeeeeeee e eeeeee e, 1
105451 Rear Tire 18 x 9.50-8 - 5-Speed ONly 222-5...............eoeviiiueeeeeeeeeeeeeeeeeeeeee e 1
108807 Rear Tire 20 x 10-10 - 5-Speed Only 227-5 ..........ccccciviieeeeeeeeeeeee e e, 1
15 8462 Rear Tube - Service Only - 4-Speed ONlY .......ccccooeiiieiiiiiiiieiee e 1
100040 Rear Tube - Service Only - 5-Speed ONIY ........ccccoiviiiiee e ve e, 1
16 1120 SAKEY B/18 X 1 3/4 ..ot et 2
17 1278 Shim Washer L0850 ...........oooiiiiiii ettt e e e eeeeeeesaaa s X
18 5210 Shim WashEr .015 ..ottt eee e e e e e seeeeaaeeaas X
19 5108 Valve Stem (TUDEIESS Tire) .......ooeeeiiiii ettt eee e eeees e s e 1
20 100166 Flange BUSHING .........ooiiiiiec ettt ee s 2
21 1030 Grease Fitting 5-Speed ONIY .........ccciiiriiiiiiiicce e 1
109500 Grease Fitting 3-Speed ONIY ........ccueoiiiiiiieiiicceccee e e eeee et e eeeeaa 1



24

SECTION 14 - CLUTCHES AND PULLEYS

PHOTOS, SECTION18

= Wheel Horse

ADJUSTMENT
1/16-1/8 in. from belt

/794 St

14
@éls

(15

DO NOT RE-USE SET SCREWS

1457

Figure 14-1 Drive Belt and Pulleys




SECTION 14 - CLUTCHlES AND PULLEYS 25

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 14-1

DRIVE BELT AND PULLEYS
1 114685 Pulley - Transmission 220/4 - 222/5 .............c.c..c.ovveeeeee e oo, 1
114684 Pulley - TransmisSSiON 227-5 ...........cooiiiiiiiieie e 1
2 909540 Sq. Hd. Set Screw 5/16-18 x 1/2 Eslok ................ SRR 2
3 937225 Hi-Pro Key = 9-3/16 X 3/4 ....ooouiiiiioeeeeeee e 1
4 106563 Tube Spacer LT-1100 ONIY ......oooieeiiieeeeee e 1
109731 Tube Spacer LT-1600 ONIY ........c.eeiiiiiiiiee et 1
5 108408 Pulley - Engine 220-4 + 222-5 ..........c..cooeuieiiiiiieeeeeee e 1
112468 ENGine PUlley 227-5 ...........ccooiiiie et 1
6 105453 SG KEY 144 X B/8 ..ot 1
7 908195 ESIOK BOI 7/16-20 X 1 ..ot 1
8 106564 Bearing Race 220-4 + 222-5 ........c.cocouiiiuiiieeiiieie e 1
112469 Bearing Race 227-5 ... e, 1
9 108427 Belt - TransmiSSion DIVE .......c.uuviiiiiiiiieeeece e eeee e 1
10 107750 Special Washer 220-4 + 222-5 ...............ooouiiiiueeoeeees oo, 1
920265 Special Washer 227-5 ..........ccooieeiviiieeeeee e e 1
11 106565 ASSY - Pulley - MOWET DIVE .......ooiiiiiiiie i, 1
12 106769 Needle Bearing ............cooviiiiiieci e e 1
13 6663 Ol SQAI ...ttt 2
14 915112 ESIOK NUE B/T6-18 ...ttt e 3
15 920008 WaESHEr 5/16 ...t 2
16 108397 BEIt GUILE ... et 1
17 109041 Bt GUIAE ... e e 1
18 920082 LOCKWASNET B/16 .....oeiiiiiiiiiiei et e e e e, 2



26

SECTION 14 - CLUTCHES AND PULLEYS

ADJUSTMENT PHOTOS ~ SECTION 18

17
25

ADJUSTMENTS
3/8 in. Gap

.010 in. between
pad & pulley with
PTO engaged .

1456

"' Wheel Horse

Figure 14-2 PTO Clutch



SECTION 14 - CLUTCHES AND PULLEYS 27

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 14-2
PTO CLUTCH

1 109179 PTO ClIULCh LOVET ...t 1
2 908016 BOIt 5/16-18 X 5/8 ..ottt e eee e 2
3 915112 ESIOK NUE 5/16-18 ... e e eee e 2
4 9038 G ettt 1
5 108426 PTO CIUtEh RO ...t e 1
6 932008 Cotter Pin 3/32 X B/4 ... e 1
7 1014 SPIING e 1
8 107818 Treaded Spacer - PTO CIULCH ......cc.oouviuiiiiececeeeeeee e e 1
9 915235 JAM NUES/16 = 18 ..o e e 2
12 109842 Ball BEANNG .....oviiieiieee et 1
13 936032 Internal SNap RING 1 3/4 ...ooueeeieeeeeee e e e, 1
14 107747 Shaft - Clutch HOUSING .....oeciiiiiieiiiti e, 1
15 936125 External Snap RiNG 3/4 ...........cooiiiiiiie e, 2
16 109346 Clutch Brake Bracket ...........coocviiioieceiieeeeee e 1
17 106573 Spring - CIUtCh LT-1100 ONIY ....ooveeiiiiieiceeiceeeeee et 1
17 109832 Spring - CIUtCh LT-1600 ONIY ...c..ovveiiiiiiieieeee et e e 1
18 107825 SNAP FNG = SPECIAL ...t 1
19 933198 SPIFOI PiN 7/32 X 718 ...ttt e e 1
20 107748 SCrew - ClIUICH AdJUST ....o.coiiiiiieieeeeeeeee e, 1
21 107772 Retaining RiNG .........ooiiiiiiiiei e e ee e 1
22 900037 Carriage Bolt 5/16-18 X 3/4 .......ccuovuieeeieiieeeeeeeeeeeeeeeee e e e, 4
23 915112 ESIOK NUE B/16-18 ...t e e e 4
24 108459 Clutch Mounting Bracket LT-1100 ONIY .......coovvveeeeeee oo 1
24 108411 Clutch Mounting Bracket LT-1600 ONIY ...........cooeioriioeioeeeeeeeeeeeee oo 1
25 920259 Special WaSher ............cccoiiiiiiiir et 1
26 7721 SPEEA NUL ...ttt e e e e 1
27 932016 COEr PiN 1/8 X 314 ...ttt e 1



28

SECTION 15 - SEAT AND DECALS

1672

Figure 15-1 Seat and Suspension




SECTION 15 - SEAT AND DECALS 29
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-1
SEAT AND SUSPENSION
1 105259 Seat 220-4, 222-5 .........c.cooiiiiieeeee e ettt e e e 1
109986 S0at 227-5 ... et e e e 1
2 908017 BOIE S/16-18 X B/4 ...ttt e e e e e e e e e e 4
3 112478 SAL PIVOL Plate ...t e e e 1
4 112745 LH Pivot Bracket ...........cooiiioiiiiiieieeeeeeeee et 1
112744 RH PIvOt BIraCKet ...........ccciiiiiiiiiiec ettt ee e s e e e e e e ereeeees e s 1
6 908018 BOIt S/16-18 X 7/8 ...ttt et e e e e e 4
7 105503 BUSRING ..ot e e e e e oo 2
8 915662 E.S. NULB/1B-18 ...ttt e e e e e e eee e ee e 6
9 114267 SPIING 1ottt ettt e et e e e e onees 1
10 106449 Pl ettt e e et et e e eeatreeeree s e e eees i 1
11 932008 COotter PiN 3/32 X 3/4 ...t 1
12 114496 SPRNG 220-4 ...ttt e e e et een s 2
114497 SPriNG 222-5 & 227-5 ......ooiiieiieee et e e e 3
13 108889 BUIMPET ..ttt e e e ee e e e s se et s s e see e e e 2
17 908019 BOI 5/16 - 18 X 1 .ot e e e s e e e anns 6
18 920008 WaASHEI 5/16 SAE ..ot e e e e e e e e e 6
22 110920 SAL SPIING ...ooviiiieiic et et e e et e e e eeenes 2
24 920082 LOCKWASNET 5/16 .......c.ooiiiiiiiit ettt e e e e 4
25 915112 NUE 5/18-18 ..ottt e e et et e e e e s e eeeans 4
26 109987 AJUSIEr RH ...ttt e e et e e e e eeesnean 1
27 109989 SPACET ..ottt et e et et e et ea et e ee s eeeans 4
28 910865 SCrEW 5/16-18 X B/4 ...ttt ee e e e e s et e s e e eeeeee s 4
29 109988 AIUSTEr LH L. 1
30 110932 SPACET ..ieiiiiiit ettt et e et eae e e e e ent e s raseersees 4
31 110998 Deluxe Seat ASSEMDIY ...........oooiiiiiiieieeee ettt 1



30 SECTION 15 - SEAT AND DECALS

oo:)-o o _f”w’ﬁéailorse » E

OWNER'S 4
/a
20 5 PACKAG/ E/ / //

/
/

7
/ / 5
j T

W Wheel Horse J

Figure 15-2 Decals, Miscellaneous



SECTION 15 - SEAT AND DECALS 31

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-2
DECALS, MISCELLANEOUS
1 114504 Decal - HOOd RH 220-4 ...t X
) 114122 Decal - HOOd RH 222-5 ..........ooiiiiiii e e X
114921 Decal - HOOd RH 227-5 ........ooueiiiiiiceeee e e X
2 114503 Decal - HOOd LH 220-4 ........ccooiiiiiiieccee e X
114123 Decal - Hood LH 222-5 ...ttt e, X
114921 Decal - HOOd LH 227-5 .......ocoiiiiiiece e e X
3 114929 Decal - Rear HoOd 227-5 .........c.coeeuii i e 1
111194 Decal - Rear Hood 220-4, 222-5 ............ccooiiiiee oo 1
4 111509 Decal - Parking Brake ........... e e ettt e e n e s et e e e s e e e et e e e e e eeans 1
5 111960 Decal - PTO CIULCR ... e e 1
9 114925 Decal - Rear Fender 227-5 e 1
110629 Decal - Rear Fender 220-4, 222-5 .............cooouiiiiiioeeeeeeeeeee e 1
11 114926 Decal - Front HOOA 227-5 ..........oooviiiiieiiiic e oo 1
110626 Decal - Front 220-4, 222-5 ...........ccoueeiiiieeeie e 1
13 807175 New Tractor Loose Parts Package 220-4 ..............c.cecoviveeoeeeeeeeeeeeees oo X
807174 New Tractor Loose Parts Package 222-5 ..................coceveueeenn.. e X
807157 New Tractor Loose Parts Package 227-5 ..............cccccueieeceoviooeeee oo X
14 111664 DECal - SWILCR ....ooiiiii e 1
15 111505 Decal - Dash 220-4, 222-5 ........ R OPPTTUURRTT 1
112832 Decal - Dash 227-5 .........cccooiiiieeeie e 1
19 112168 Decal - Lift ..o e 1
20 111193 Decal - Maintenance ..................ccccceee..... e ———————— 1
21 111926 Decal - EIBCIHC SYSIEM ....ooiiiiiiiiiee e et e et e 1
24 112670 DeCal - DANGEN .......oii e e 1
27 114296 DeCal - Seat LIftOr .......ccuiieiiiiiie e 1
28 112403 Decal - VIN OVEHAY ...coooiiiiee et 1
112965 Decal - Shift 220-4 (NOt illuStrated) .........c..oevuiiiiiiieeiiicii et 1
114518 Decal - Shift 222-5 (Not illuStrated) ..........cceecvviiiiieciiiiiiceie e om 1
111507 Decal - Shift 227-5 (NOt iNUStrated) ..........cceeiveeiiiiiiiece e 1
111342 Decal - Europa (Not illustrated) .........cccoceii i e e e e 2



32 SECTION 18 - SERVICE INFORMATION
TORQUE SPECIFICATIONS
SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8
BOLT HEAD MARKINGS BOLT
BODY SIZE Torque Torque Torque Torque
In. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 108 10 13.6 12 16.2
Manufacturer's marks may vary. -28 6 8.1 10 136 14 19.0
Three-line markings on heads
shown below, for example, indicate
SAE Grade 5. 5M16-18 1 15.0 17 23.0 19 258 24 325
-24 13 176 19 258 27 366
@ @ @ 3/8-16 18 24.4 31 420 34 46.1 44 59.7
-24 20 271 35 475 49 66.4
716-14 28 38,0 49 66,4 55 746 70 95.0
-20 30 40.7 55 746 78 105.8
1/2-13 39 529 75 101.7 85 116.2 105 142.4
-20 M 566 85 115.2 120 162.7
SAE 1 0r 2 SAE 5 9/16-12 51 69.1 110 1491 120 162.7 155 2101
-18 55 746 120 162.7 170 2305
5/8-11 83 1125 150 2033 167 226.4 210 284.7
-18 95 128.8 170 2305 240 3254
3/4-10 105 1424 270 366.1 280 3796 375 508.4
SAE 6or7 SAE 8 -16 115 15569 295 4000 - 420 569.4
7/8- 9 160 2169 395 535.5 440 596.6 605 8203
-14 175 2373 435 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 8948 910 12338
-14 250 3398.0 660 894.8 990 1342.2
FUEL LINE ,
50’ bulk fuel line ID .250 x OD 550 = 112570

FASTENERS

L]

¢ All hex bolts GRADE 5 minimum, GRADE 8 usgd as noted.
¢ All carriage bolts GRADE 1 unless otherwise noted.
¢ In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order = 8-0311
Red Enamel — Quart can = 5340 (Non-aerosol)*
Beige Enamel — 6 cans, order = 8-0321 ‘
Black Enamel — 6 cans, order = 8-0334
Pewter Metallic Enamel — 6 cans, order = 8-0335
(Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel — 6 cans, order = 8-0336
Pewter Gray Enamel — 6 cans, order = 8-0337

(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel — 6 cans, order = 8-0338
Pewter Gray Enamel — Quart can = 5347 (Non aerosol)**

* Thinning — use automotive enamel reducer with zylol (slow drying time)

or toluol (fast drying time) — no mineral spirits

** Thin with zylol

18-1 R4 0986




